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Date of Issue : 2006.10. 10 * Head Office : Rm 405 Woo Chang Bldg 152-2
nmm.—-_—u_0>._-m o_u Qc>_l_.—-< Kamjon—-dong, Sasang—gu, Busan,Korea
EUMHE : ‘a
Certificatate No. K - 06 — 555 27t = Gwangyarp Factory : 1653-12, Taein-dong,
Customer : LESA ANAHUAC Y CIS.A. DE C.V Gwangyang City, jeonranam-do, korea
| = ez ERW STEEL STRUCTURAL TUBING
Commodity ASTM A 500 GRADE B F 2 X * Busan Factory : 1516-5, Dadae—dong,
Shipper Saha-gu, Busan, Korea
HE A4
Spec. & Type : ASTM A 500 Gr.B » Seoul Office : 507-1, Sihwa Industrial Complex 2ma,
Jungwang-dong, Siheung City, Gyeonggi,
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Slze Length Product No. Qua Bending Flattening Surface emical Lomposition (Max Heat No.
(Inch) Joee (ft) (Lot No.) ntity Length Y.e 7.8 E.L Test Test Treatment (Coil No.) Remarks
(Inch) ; (ft) (MPa) (%) c si Mn P s
317 400 23 0.300 = = 0.045 0.045
8 X 8 0.250 40 JDH15G1PS001 78 3,120 377 443 26 s Good Qiled 0.0463 0.015 0.521 0.0190 0.0031 SA11760
8 X 4 0.188 40 JOH30G2P5036 48 1,920 418 470 34 - Good Qiled 0.0478 0.014 0.557 0.0118 0.0046 SR11832
6 x B 0.375 40 JDIZ9G1P5001 78 3,120 336 477 27 = Good Qiled 0.1744 0.008 0.376 0.0127 0.0049 SR17847
6 X 6 0.250 40 JDH28G1P5013 72 2,880 330 460 28 s Good Oiled 0.1702 0.026 0.380 0.0095 0.0007 SR16415
6 »x '8 0.188 40 JDH22G2P5050 20 3,600 416 470 34 = Good Qiled 0.0478 0.014 0.557 0.0118 0.0046 SR11832
5] X -4 0.250 40 JDIBG2P5001 48 1,920 386 436 28 = Good Oiled 0.0505 0.015 0.591 0.0103 0.0040 SR11614
5] X 4 0.188 40 JDI1B8G2P5055 . B0 2,400 418 470 34 = Good Qiled 0.0478 0.014 0.557 0.0118 0.0046 SR11832
4 X 4 0.250 40 JDI21G1P5065 100 4,000 330 460 28 = Good Oiled 0.1702 0.026 0.380 '0.0095 0.0007 SR16415
4 x4 0.188 40 JDI20G2P5001 140 5,600 416 470 34 £ Good Oiled 0.0478 0.C14 D.mmﬂ 0.0178 0.0046 SRA11832
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We hereby certify that the material has been made in accordance with the order and specification.

Manager of material testing section KIM H. S.




